
Dale: -nL.4512023

Submission of Six Monthly Environment Compliance report
for period October- 2022 lo March- 2023 w.r.t Sugar Unit of
'16,000 TCD - Jawahar Shetkari Sahakari Sakhar
Karkhana Ltd., Hupari. Shri Kallappanna Awadenagar
Hupari-Yalgud, Tal.:Haikanangale, Dist.: Kolhapur,
(Maharashtra State).

Environmental Clearance (EC) Letter for 16000 TCD Sugar
Unit F. No. F.No.lA-J-110'1 1114612020-lA Il (l) Dated 1st

December, 2020. Amended in EC letter daled 2511012021.

Yours Faithfully,

m.
(M.G.Joshi)

ii

JAWAHAR SHETKARI SAHAKARI SAKHAR KARKHANA LTD., HUPARI
Shri Kallappanna Awadenagar, Hupari-Yalgud 416 2O3, Tal.: Hatkanangale, Dist.: Kolhapur (Maharashtra)

Phone (0230) 2450402, rax (0230) 2450401
[...]
Industry is preferring LED based lighting for energy 

conserving & environment betterment. Accordingly, 

the same are provided in the premises. 

18 Condition No. 3 

The locations of ambient air quality 

monitoring stations shall be decided in 

consultation with the State Pollution 

Control Board (SPCB) and it shall be 

ensured that at least one stations is 

installed in the upwind and downwind 

direction as well as where maximum 

ground level concentrations are 

anticipated. 

 

 

1. Presently; AAQM is done in Industry at 3 

Locations namely - near cane yard, near main gate, 

near ETP in the month of December 2022, January 

2023, February 2023 & March 2023. Monitoring 

reports of the same is attached at Annexure - XI 

2. Also, AAQM is done in the nearby residential area 

- at 2 Locations namely - Downwind direction 

(Jangamwadi village) & upwind direction 

(Talandage village) on 01.02.2023 as per CPCB & 

SPCB norms. Monitoring reports are enclosed at 

Annexure – XII. 
3. Fugitive Emission monitoring has been done in 

crushing season of 2022-23 (i.e. from October 

2022) at locations viz. Pan Section & sugar house 

monitoring reports are enclosed at Annexure – 

XIII. 
4.  
 

19 Condition No. 4 

The National Ambient Air Quality 

Emission Standards issued by the 

Ministry vide G.S.R. No. 826(E) dated 

16th November 2009 shall be followed. 

 

  



20 Condition No. 5 

The overall noise levels in and around 

the plant area shall be kept well within 

the standards by providing noise control 

measures including acoustic hoods, 

silencers, enclosures etc. on all sources 

of noise generation. The ambient noise 

levels shall conform to the standards 

prescribed under Environment 

(Protection) Act, 1986 Rules, 1989 viz. 

75 dBA (day time) and 70 dBA (night 

time). 

 

 

Acoustic hoods are provided to noise generating 

equipments. Also, PPEs are provided to workers 

working in noisy area. Overall noise levels in and 

around the plant area are maintained within the 

standards prescribed under Environment (Protection) 

Act, 1986, 1989 Rules. Monitoring reports are 

enclosed at Annexure - XII 

21 Condition No. 6 

The Company shall harvest rainwater 

from the roof tops of the buildings and 

storm water drains to recharge the 

ground water and use the same water for 

the process activities of the project to 

conserve fresh water. 

 

 

Rain water harvesting is implemented on site. The 

rain water from Rooftops, Paved surface, Unpaved 

surface is collected in tank and the harvested rain 

water is used for gardening. Photographs of Rain 

water harvesting is enclosed at Annexure - VII 

 

22 Condition No.7 

Training shall be imparted to all 

employees on safety and health aspects 

of chemicals handling. Pre-employment 

and routine periodical medical 

examinations for all employees shall be 

undertaken on regular basis. Training to 

all employees on handing of chemicals 

shall be imparted. 

 

 

Training sessions/workshops for employees on safety 

and health aspects are organized regularly. Also, 

medical examination is arranged for all employees 

once in a year. Onsite record of the same is 

maintained. Latest health checkup report dated 

02.09.2022 to 01/09/2023 is attached at Annexure - 

III 

 

23 Condition No. 8 

The company shall undertake all 

relevant measures for improving the 

socio-economic conditions of the 

surrounding area. The activities shall be 

undertaken by involving local village 

and administration. 

 

 

 

 

Corporate Environmental Responsibility is being 

implemented in phase-wise manner. Following are 

the details of expenditure made during the monitoring 

period: 

Sr. 

No. 

CER Activity Amount 

(in Lakh) 

October 

2022 to 

March2023 

1. Sports Promotion funding 11.72 

2. Funding for Social Activities 69.29 

3.  Medical Aid 15.96 

4. Funding for education 0.10 

5. Funding for Cultural 

Programmes 

0 

24 Condition No. 9 

The company shall undertake eco-

developmental measures including 

community welfare measures in the 

project area for the overall improvement 

of the environment. 



6. Provision of Drinking Water 

Facility 

0 

7. Drip Irrigation Subsidy 3.83 

Total 100.90 
 

25 Condition No. 10 

The company shall earmark sufficient 

funds towards capital cost and recurring 

cost per annum to implement the 

conditions stipulated by the Ministry of 

Environment, Forest and Climate 

Change as well as the State Government 

along with the implementation schedule 

for all the conditions stipulated herein. 

The funds so earmarked for environment 

management/ pollution control measures 

shall not be diverted for any other 

purpose. 

Compliance strictly followed. The company is 

complying with all the environmental protection 

measures and safeguards and implemented all the 

recommendations made in EIA/EMP  

Details are given in table below- 

No. Description Capital 

Cost 

(Rs. in 

Lakhs) 
Till to date 

Annual  O 

& M 

 (Rs. in 

Lakhs) 
October 

2022 to  

March2023 

1 
APC equipment  

0.00 5.45 

 
2 E.T.P & 

Upgradation 
0.00 34.87 

3 Environmental 

Monitoring 
0.00 1.38 

4 Green Belt 

Augmentation Plan 
0.00 1.97 

Total  0.00 43.67 

 

 

26 Condition No. 11 

A copy of the clearance letter shall be 

sent by the project proponent to 

concerned Panchayat, ZillaParishad / 

Municipal Corporation, Urban local 

Body and the local NGO, if any, from 

whom suggestions/ representations, if 

any, were received while processing the 

proposal. 

 

 

Copy of Environment Clearance Letter was submitted 

to Grampanchyat – Mouje Rendal & Grampanchyat – 

Mouje Yalgud Taluka – Hatkalangale, Kolhapur on 

05.12.2020. Also industry submitted granted EC to 

Hupari Nagar parishad & Chief Executive officer 

Kolhapur on 05.12.2020.The Acknowledgement 

copies of same are enclosed at Annexure - XIV 

27 Condition No. 12 

The project proponent shall also submit 

six monthly reports on the status of 

compliance of the stipulated 

Environmental Clearance conditions 

including results of monitored data (both 

in hard copies as well as by e-mail) to 

the respective Regional Office of 

MoEF&CC, the respective Zonal Office 

 

Industry regularly submits Six Monthly Compliance 

Report. Latest six-monthly compliance report was 

submitted for period April 2022 to September 2022 

on 24.11.2022. Email copy of Acknowledgement is 

enclosed at Annexure - XV 

 The same report is uploaded on company’s website 

htt:/www.jawaharsugar.com/. 

 



of CPCB and SPCB. A copy of 

Environmental Clearance and six 

monthly compliance status report shall 

be posted on the website of the 

company. 

 

 

 

28 Condition No. 13 

The environmental statement for each 

financial year ending 31st March in 

Form-V as is mandated shall be 

submitted to the concerned State 

Pollution Control Board as prescribed 

under the Environment (Protection) 

Rules, 1986, as amended subsequently, 

shall also be put on the website of the 

company along with the status of 

compliance of environmental clearance 

conditions and shall also be sent to the 

respective Regional Offices of 

MoEF&CC by e-mail. 

 

 

The environmental statement for each financial year 

ending 31st March in Form-V is submitted to State 

Pollution Control Board as prescribed under the 

Environment (Protection) Rules 1986, and amended 

subsequently. Environmental statement for 2021-22 is 

enclosed at Annexure - XVI 

29 Condition No.14 

The project proponent shall inform the 

public that the project has been accorded 

environmental clearance by the Ministry 

and copies of the clearance letter are 

available with the SPCB/Committee and 

may also be seen at Website of the 

Ministry at http://moef.nic.in. This shall 

be advertised within seven days from the 

date of issue of the clearance letter, at 

least in two local newspapers that are 

widely circulated in the region of which 

one shall be in the vernacular language 

of the locality concerned and a copy of 

the same shall be forwarded to the 

concerned Regional Office of the 

Ministry. 

 

On 05.12.2020, industry published newspaper 

advertisement in two local newspapers i.e. Marathi 

newspaper (Tarun Bharat) and English newspaper 

(The Time of India) which are widely circulated in 

the area. Advertisement copy is attached  at 

Annexure - XVII 

30 Condition No.15 

The project authorities shall inform the 

Regional Office as well as the Ministry, 

the date of financial closure and final 

approval of the project by the concerned 

authorities and the date of start of the 

project. 

 

 

 

Date of financial closure in connection with the 

Industrial Project is 31stMarch. 



31 Condition No. 16 

This Environmental clearance is granted 

subject to final outcome of Hon’ble 

Supreme court of India, Hon’ble High 

Court, Hon’ble NGT and any other 

Court of Law, if any, as may be 

applicable to this project.  

 

Noted 

 



    

 

 

 

 

 

 

 

 

 

Annexure – I  

Photographs of ETP & STP 

 

 

 

 

 

 

 

 

 

 

 



No Parameter Inlet Outlet

1 pH 5-6 7-8

2 COD 2000-2500 < 250

3 BOD 1000-1500 <100

4 TDS 1800-2200 <2100

5 SS 250-300 <100

All parameters except pH are in mg/lit.

Sugar Factory ETP

Bar Screen

10 x 3 x 2.5 M

O & G Separator

(16 x 6 x 2.75 M)

Settling Tank

9.2 x 9.2 x 3 M

Equalization Tank

17.5 x 11.5 x 3 M

Anaerobic 

Digester –I

UASBR

11 M Ø x 

7.5 SWD

Anaerobic 

Digester –II

UASBR

18 M Ø x 9.5 

SWD

Degasifier Tank

(6.5 x 7 x 4 M)

Sludge 

Separator

(8.5 x 7 x 4M)

Pre-aeration 

Tank

(6.5 x 7 x 4M)

Diffused Aerator - I 

(23 x 11.5 x 4M)

Diffused Aerator - II 

(23 x 12 x 4M)

Sec. 

Clarifier -I

(10 Ø x3M 

SWD)

Sec. 

Clarifier -II

(14 M Ø x 

3.5 M SWD)

Effluent 

1430 M3/D

Storage Tank

(5.2 x 3 x 3 M)

Treated Water 

Sump – 2 Nos.

(10 x 4 x 2.5M)

Greenbelt of 

Industry 

Sludge Drying Beds (4 Nos.)

(12 x 10 M)

PSF ACF ACF

PSF ACF ACF



Floating Aerator

Sludge Separator Tank Diffused Aeration Tank
2

Oil Skimmer Unit 

Photographs of Sugar Factory ETP



Secondary Clarifier

Treated Water Outlet Tank

Sludge Drying Bed

Sugar Factory ETP

New Equalization Tank



OCMS (Sensor)

Flow Meter on Treated Effluent Pipe 
OCMS (Analyzer)

4

Photographs of Sugar Factory ETP

Sand & Activated Carbon Filters



Sewage Treatment Plant 

No Parameter Unit Inlet Outlet

1 pH --- 6.0 – 8.5 6.0 – 8.5

2 COD mg/lit 400 – 500 < 50

3 BOD mg/lit 250 – 300 < 10 

4 TSS mg/lit 150 - 250 < 30

5 O & G mg/lit 20 - 30 < 10

� Expeditious treatment; easy maintenance

� Energy-saving

� Most updated automated manufacturing technology

� Stable high-quality FRP material

Inlet

150  M3/Day Equalization 

Tank

(4 X 4 X 2 M)

Sedimentation & 

Separation 

Chamber 

(2 M3)

To Reuse

O & G 

Chamber

(2 X 1.5 X 1 M) 

Moving Bed 

Chamber 

(2.5 M3)

Sedimentation 

Chamber 

(1.3 M3)

Disinfection 

Chamber 

(0.06 M3)

Anaerobic Contact 

Media Chamber

(2.7 M3)

Bar Screen 

Chamber

(2 X 1.5 X 1 M) 

Treated Water Tank

(3 X 3 X 2 M3)

Recirculation Line

Pump



6

Johkasou STP Treatment Process

Unit MOC Process Description 

Separation & Sedimentation Chamber FRP Suspended Solids (SS) are separated.

Anaerobic Chamber FRP
Organic matters are anaerobically 

decomposed. 

Moving Bed Chamber FRP BOD content reduced by continuous aeration.

Sedimentation Chamber FRP
SS are settled and clear treated water is 

obtained.

Disinfection Chamber FRP
Treated Water is disinfected by Disinfection 

agent.

Sludge Re-circulation Arrangement -

Sludge from 2nd Sedimentation Chamber is 

recirculated to the 1st Sedimentation 

Chamber.

• Technology approved by 

National Jal Jeevan 

Mission.

• Technology Approved by 

CII (Confederation of 

Indian Industry)

• No COVID-19 Trace 

observed in outlet water

Technological Frame Work



Photographs of STP



 

          

 

 

                   Annexure - II  

Water lifting Permission 

 

 

 

 

 

 

 

 

 

 

 







 

 

 

 

 

 

                    Annexure - III 

Health Checkup Report 

 

 

 

 

 

 

 

 

 



Photographs of Health Care Facility



T

c-ij
d.5F

7Q

s(5G&ffizLe

l/l 
r.r]^|\ni 

r'',.i

I

oiscgluocJIl

?
lE

l€
trl ry 

H

F
l g5

6I Q
F

alZ
 3

E
l D

x
'rl <

n
8l 8Hz

B'-I:IIrI

R.o
H

q
.-rl 

O
\

,{l 
o

U
)l o

H
l 

o
ol 

F
fr:l N
cdl g
,I 

N
1(',
lo

E
I B

F
.ll g

<
,il g

F
rJ rr

trJ

,p

HF
.1

,i,l4tfze

do)

t!,,.1

!cqmNdj

rqMzctroFU
7

)z

ar.!2v1&a

zHzU
)

ddjt:A

F
.l

Eo&v)&A
'

Nq)

JkA
<

U
)

A(fd.
A

&r<zoHmd,

&FF
i

,-l

,q/,

JFA
.

&F
r

zzfr.l
Hd,

a.

E
I

<zoz,o()&F
r

r/,
\<

IzD!Mzczv)q

kA
{

L!

5'Jr',sa,

&F
.

H4J!zd,
(o,3ooo)(!o-

3o em
luu8is

+
Lr uo.dlnp eum

se:

ot lu poglu€J

1ro,t lU
asald

go 1ueurs.,(olcitrre

3o ido6

HBs_t?U
)

voa;5

frl
,.1

orao;

EF
]{z?{d,

"r l- I.+
 l- l- 

l,- l* l^ I=
 l=

 l:: l.r lv l* l- l- 
I": lq

4\-rl.:
Z

i,A
I 

A

;iE
I

dl
zlil(!l
clE

I
6l

'oN
'rs I _



q
I

Jo alscuT
F

e3

P
;iLssi uJO

a
E

I ?E
bI \.{ F

.
LilA

:a
6l nF
elF

 #
&

1 &
 F

.
cl <

O
\l)rn
dl E

mA

wHtrffiHilEail

t H

r?)
N.Io\c)oH(\C

{
o$lq,
a(\0dIr

flFtt.

fr*i{Filfrl

Hffitffi

II$

(o(oONoo)(o
o_

;l((l

4ldI

uoe8m
g S

ul,ttueC
go em

leu8ts

i1!&
 uo ,Q

np eum
ser

ol lu pegluoJ

:o qolgo oJnleN

Ijloc:/1

a?zAc

JFHor

E
J

oag

aoaaV/2rhd.z

rI.]
otil;z

-ouv)It4d,z

dazd2

:, 
il

iie:iII

lrolr luaserd
;o 1ueue,{o1due

go ldeq



tg'6,+
'

e,r€61

Eza,o@{J

@sfr)
s3C

I

(9Lrl

c(d

lE
t€

F
I4 E

hr!A
L] 2 Y
.;l o H
.,1 a ?
E

l 
{ 

l
.H

a 
E

,A
M

 
A

.
!t <

n
bl sr
U

I N
 Hz

eo.
NNo\o\ot-r

6te.l
(Dc\t
q)oor(,9

rrl

FchrhrdFF
l

H

lc(oocOo)o)(o
o-

;lE
I

E
IdE
I

'+
 lor

N
 

iO

^ l-L

=
lE

Hil

uoe8m
g 3ur,S

rge3
go em

leu8rs

{trI['r uo,{]np eum
ser

or lu pogluoc

>
F

O
,tl iuas.-,.id

;o luerue,{oldure
3o ldeq

A
r

zgmeA&FjE

E
1

v)AVMcnclEMnea

V
)

a)z

1..1

v)lllo^)

JFE
A

Hrl]!zU
)

z

ol-ldlm
l'+

lhl€lr
(\

o\ lO
 

I'a

'051'durg

nflt',E:IiiliIEI6:iir??;tifi6:,ii,ii!I!ii



5.
c.(L.8,e,

rlt(EH<
i.

q.:

H
 JtsE

ath e
bl '<

1 14,
f 

't,'L 
:

q 
4)eE
E

I B
}

B
 fl3 a

U
I A

HF
.Afl:niii.!.

ipi;Et;t+
,

taN

&
tq

.-:l 
o\

H
I 

O
rt )
rnl o

ol i
rr:l or
'1 

A
t

&
lo

'1 
A

t
l+16,
lo

E
dI N

JoJE<
l I

14l

(o(o'o.
voo)(g
o-

. 
-ri

"lclH
I

zt>
l

E
l

al^lelol
' 

\l

H;;til

xro,lr luasa;d
go iuerue,{o1dm

a

3o 1da6

HSo.hd,2.

JHF&zj?,

FzF,lMo&E
i

d,

dFIAHH*-l2d,!

'o51'durg

oMAa(Hd2o\t-

d5oov)F
1

HDd,qz

dcots2v1d.
E

2vFU
)

3d,za.l
o\\o

JFzHdn

qH?FraJHzpU
)

dz

t!n.)ozFdd,
az

'la&az

'oN
'rsln InlG

 lG
 ls l€ ls l€ l€ lc l€ le IR

 lF
 IR

 lR
 lF

 lF
 lF



cr}

C
)

o(\r

roa8rns ?,rytlusC
go ernluu8rs

Ir,4A
 uo,!np eum

ser

or 1g pouluo3

$O
t't lU

ese;d
go 1ueua,(o1due

3o ldeg

tlrlrl!ll

trL-.t

EIA= E
i

z

,u,lzMzV
)

ez\oO
,

q

&B=z*o(A/,

FL)VJaj,a

&szzdttt

Li!tnv)gddz

6cd

F
I H

 E

sl * P
?24
.F

l X
 u

,.al P
{ p.

H
<

 A
\li 

a
.:l X

 
caz

,s&
tq

r4l I
chl o
r-rl o
rhl 

H
E

ll 
N

E
I H

I 
C

')
lo

T
I B

F
rl g

jl 
E

trl

(o(oolr)oct)
(o

o_

H
I

H

frHnHmH

sa(,tA(,-lt€Len

1'L(Et,
r(1
)q:

$7tI!tiI;,,iEI;iIi,I

NNOqo\aN

6lNC
\l

aoN



€,')

E
,

fre)

tt'Lkl,
J{.JrD€,

@o?en

u{,U
J

a13
I .'r 

-O
cl 

2 
tr

^lA
 

t

Ll l3
azl
.:t z E
,al M

 
o-

B
<

 a
^lJcn
U

I O
 HEz

$o,r1 iiigso.rd

Jo luouoxoldue
Jo ldeG

ro-
N

A
tq

,-.1 
ch

l+
l 

o

chl 
e

F
tl 

o
ol 

ts

r,ll s
&

lo
"t 

N
l\lo)
lo

F
.,l :

rrl 
E

<
l i

iql 
r*r

xl

Hu

\i,(oo(o0)(r)
(g
o-

slilzl-tE
I

ilHil

uoe8m
g S

q,tH
eC

Jo e;n1eu8ts

Ir1,r uo flnp eurnse.t
ol lg pogluac

pelpueq icnpord
a,(q:o ppeluu,ueg

ro qo[;o

S
reqcsrp go

3ur,tue1 rog

ro/ir Joqlo ol
ro 8ur,tue13o

B2Ezmz

rqU'rrzPzz

JF<?gv)Fd'

fil'A?v)v)zH)z

JF2z

F
.l
zz

F
]

ZoHU
)

DV
)

j

IJ]
.lxHa>

.zE
l

v)z

IHkaUF?t/')

&
,

}ZF
-

hlvFzan&pz

III1eI



<
l<

lrl<
lJlcldl<

l<